e

}
/47

)

\\‘
’/"f / W\ ‘\\

| \@/, D ]
N [E A 221
oA ik CNAS o
Sl

TESTING
2015000586E ity 1\\\\

5 B Vi i
*ﬁ %‘L JIX |
TEST REPORT

OS5 (M):  WT2017B01B01309

RAGHAL: Mﬁiﬁzﬁﬁﬁﬂ&%ﬁ@@a
Entrusted by

B i B FR RN 45

Sample Name

T 2R 5] R

Test Type

% &

National Research Center of Testing Tchm ues for Building Mate

IRNIBIRTIAT

clt Exnsmd



s ch Center of Testing Techniques for Building Materials)

(Test Report)
Fd5: WT2017B01B01309 B|I1H 3R
FEMBIR | R 48 2 48 K ie 25 AR
RICHRAL | S MFARZFHHHBOARAT | B b A EZE
EFERAL | M TARZFHHBBOARLS | BEFRE M5 45
& 75mm x 150mm 15 3=
KREERA | 2017408 A 03 BB s AR e
BF-E 3mm
éﬁ;%% 2017 407 A 11 © BEMAE | Rasorikorikzik
TINA
ISR | GB/T 23443 - 2009 (4245 A 42245
RETIH | X455, BESE 1R, #LE 23 7.

Frielr, BRRRATERMENBBRLERILE 2N, LARHLBTE

B4R 45 RAF4 GB/T 23443 - 2009 % 49 gk B PiA =t PR B |
~ ’;J/ e il ;;7?5’, . =

BRLRLE 23 7. *

NGy

'ﬁﬁjg =)
B REHIY 20174 98 A 23 H

euEmE)

MHE: (it d)

it -

"f\ﬁ% B e B OHRE)

R BRI . LRI K o E AR b M. 65728538 I, 100024

i ERRE



2R AR R A O

(National Research Center of Testing Techniques for Building Materials)

(Test Report)
FO9RS: WT2017B01B01309 T2l L3R
e 4 T
| wnmp R ER 10 45 B i,
52 2
1 A EE +0.13mm -0.02mm~-0.01mm A
A B F > 40um IR E 50um bl
% e RANEERIEE > 34um RANE IR E 45um Wb 3
3 SRR R >1H 2H F4E
KFE g
<30
30< & A
SR g 2R REREE280~322 |
Wt ¥ F 548 304
7'55%@2 g
>70
F X Rk 0 & RisE 0 4K b
B
5 Fa A X)A&%E 0 & X% 0 & e
Vil
KA RA&E 0 & R|A&%E 0 & 548
it 2 BR v b Y
6 ( S%HCL24h) . E A F A AL &4
Fis) RATBE T, RALBEF T, L5
[ e AE<5.0 AE=1.0 $ 5
8 Tk By M LEAL R EAL VEses
9 A b R, T & e
, 1B B 4844 B R ALK EREEM ALK SN
v A B o R A TF 2L REAMERFL | 7O
Rl bR HEXEE D EEMEESE  BEiE: 65728538 HR4N: 100024

© ErESRD

R a
N



I 2 FUADRLI A 0

(National Research Center of Testing Techniques for Building Materials)

(Test Report)
S : WT2017B01B01309 BIW HIW
Fr g IR
o | RBTH FRAEER B4R PN
11 ot B >5L/um 6.3L/um e

(X FZEH)

BE: (% y)

FREGR

R AN LR WX S EhERMrEE  HiE: 65728538 ME4S: 100024

cle Ensm

. wAN



W

Notice

1. BRELFL “RREHE” NREELHR.
This test report is invalid without the seal.

2, ABEEL ‘il ik #HE” LI
This test report is invalid without the signatures of the related persons.

3. FREBH BAEEEHK.
This test report is invalid if erased; altered or copied partially.

4. MAEREHFBEAWN NTREHEZ HE+TH A AP O0RE, ﬁ%@?&ﬂ
Any doubt should inform us within 15 days after receiving the test report.

5. ZAERBHFRNERGEBHBEARME, PO HELEAR, ZAKRER
PO R
The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. ARERABIHAIK, BEENHAEMBRE BETEEHIRSIEIRS,
ERENELR.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.

ARLEKRTTA:
Hilik (Address): JERTHHXEERE 1S
No.l Guanzhuang Dongli,Chaoyang District, Beijing 100024, P.R. China.
fB%% (Post Code): 100024
G (Tel): (86-10) 65728538 51167681 /7983 / 7984
f£E (Fax): (86-10) 65715991
WEFENEM: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Mk (Web): http://www.cbmtc.com www.chinabmnet.com  www.ctc.ac.cn

B FHR4E (E-mail): baogao@cte.ac.cn
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